



CYCLOPHOSPHAMIDE IN CHILDREN WITH IDIOPATHIC NEPHROTIC SYNDROME

AnupamaKumariYadav, Hongzhu Lu*

Department of Pediatrics, Clinical Medical College, Yangtze University

ABSTRACT

Treatment of Idiopathic nephritic syndrome with steroid dependent or frequent relapse is controversial. Many immunosuppressive drugs have been proposed. This is a review to help in choosing first line treatment with steroid dependent or frequent relapse. Among all used medicine cyclophosphamide is the preferred first line of treatment. Intravenous cyclophosphamide has fewer side effects in comparison to oral route. There has also been significant improvement in steroid response category from steroid dependent to steroid response; frequent relapse to infrequent relapse after use of cyclophosphamide. If no response with cyclophosphamide, other alkylating agents, levamisole, calcineurin inhibitors, mycophenolatemofetil has been considered as an alternative therapy.

Keywords: Children,Cyclophosphamide, Nephrotic syndrome

Nephrotic syndrome is defined by the presence of nephrotic-range proteinuria, edema, and hypoalbuminemia. While nephrotic-range proteinuria in adults is characterized by protein excretion of 3.5 g or more per day, in children it is defined as protein excretion of more than 40 mg/m²/24h or a first-morning urine protein/creatinine of 2 mg/mg creatinine or greater. Frequently relapsing nephrotic syndrome (FRNS) is defined as steroid-sensitive nephrotic syndrome (SSNS) with 2 or more relapses within 6 months, or 3 or more relapses within a 12-month period. Steroid-dependent nephrotic syndrome (SDNS) is defined as SSNS with 2 or more consecutive relapses during tapering or within 14 days of steroids stopped.

Idiopathic nephrotic syndrome (INS) in children is steroid sensitive in most cases. However, the majority of these will have a relapsing course[1,2] and a significant number are steroid-dependent (SD). Focal segmental glomerulosclerosis (FSGS) is the most frequent cause of steroid-resistant nephroticsyndrome

(SRNS) and End Stage Renal Failure (ESRF) of glomerular origin in children[3]. Patients with minimal change disease (MCD) have a better prognosis, but if they do not respond to steroids, and, in those cases of persistent nephrotic proteinuria, the long-term evolution is similar [4,5]. There is a high incidence of steroid side effects in SD patients[6,7]. Although corticosteroids have reduced mortality of SSNS to less than 5%[8] repeated courses of steroid therapy have potential serious adverse effects such as obesity, poor growth, hypertension, osteoporosis, and diabetes mellitus[9]. Steroid sparing agents, such as levamisole, calcineurin antagonists, and mycophenolic acid, have been reported to reduce the number of relapses and to allow low doses or even withdrawal of steroids, but do not clearly display a long-term effect[10]. Furthermore, the withdrawal of these drugs is usually associated with a relapse of nephrotic syndrome without any significant change in the level of steroid dependence[11]. In contrast, a course of cyclophosphamide (CPO) treatment could lead to long-lasting remission[12] or at least to a reduction in the number of relapses or of the level of steroid dependence[13]. The side effects of cyclophosphamide such as bone marrow suppression[14,15], gonadal toxicity[16] and possibly oncogenicity[17] seem to be dose related.

Steroid-dependent (SD) nephrotic syndrome:

In a randomized controlled trial, effectiveness of IVCP versus OCP to evaluate its usefulness in patients with SD nephrotic syndrome was performed. A total of 47 children with SD INS were enrolled in the study. Of these, IVCP was given to 26 children and OCP to 21 children. In the IVCP group, cyclophosphamide was started at a dose of 500 mg/m² per month IV for 6 months after achieving a steroid-induced remission, i.e., a cumulative dose of 3,000 mg/m² or 100 mg/kg. The drug was dissolved in 300 ml of normal saline and infused over 3 h; In the OCP group, cyclophosphamide was given at a dose of 2 mg/kg body weight daily for 12 weeks (a cumulative dose of 180 mg/kg). In the IVCP group, 15 of 26 (57.7%) patients achieved sustained remission compared with 5 of 21 (23.8%) patients in the OCP group; Another 3 of 26 (11.5%) patients in the IVCP group remained SD after therapy compared with 9 of 21 (42.8%) patients after OCP therapy. Overall, 23 of 26 (88.5%) patients improved their steroid response categories from SD to sustained remission, infrequent relapser, and frequent relapser in the IVCP group compared with 12 of 21 (57.1%) in the OCP group[6]. Another retrospective study between 1994-2007 reported by Azib et al[10]. Ninety patients (67 boys and 23 girls) with idiopathic nephrotic syndrome (INS) were included and treated by a single course of oral CPO; these patients underwent a 2 mg/kg/day CPO treatment over 10–12 weeks. After CPO treatment, steroids were discontinued in 45 patients over a median period of 0.9 years. The percentage of patients in complete remission after CPO treatment was 57% at 1 year, 42% at 2 years, and 31% at 5 years. More than 80% of relapses occurred within 2 years of CPO initiation and no patients relapsed after 4.5 years in remission[10]. Chen et al. [18] reported a retrospective review of the medical records of forty-six patients (33 boys, 13 girls) with SDNS who were treated in Department of Pediatrics, National Taiwan University Hospital, Taipei, Taiwan, between January 1994 and December 2006 was done. Cyclophosphamide was administered

at 2–3 mg/kg/day for 8 weeks. One course of cyclophosphamide resulted in 17 children (37%) with complete remission and four (9%) shifting to SSNS. Fourteen children (30%) were disease-free for a mean of 7.8 months (2–23 months), although SDNS later recurred. The steroid threshold was decreased in seven children (15%). Four children (9%) had no response to cyclophosphamide.

Steroid-sensitive Nephrotic Syndrome:

Esfahan et al.[9] reported that their retrospective study with 226 patients with INS, treatment was with corticosteroids, 38 (16.8%) had no relapse but the remaining 188 (83.2%) patients experienced several relapses, of which 128 patients (56.6%) required additional immunosuppressive agents for satisfactory control of NS. Of these, 124 (96.8%) were treated with levamisole, 22 (17%) with cyclosporine, 36 (28.1%) with cyclophosphamide, and ten (7.8 %) were treated with mycophenolatemofetil. Levamisole was effective as a steroid-sparing drug in 103 (83%) of patients, but only 43 (35%) remained in long-term remission after the drug cessation. Long-term remissions were observed in 13 patients (36.1%) receiving cyclophosphamide. Cyclophosphamide 2.5mg/kg/day for 8 weeks was used. Another retrospective study with 106 patients (71 boys and 35 girls, >95% Caucasians) who have been treated with CPO in the years 1971 through 2000 were included. Cyclophosphamide 2mg/kg/day for 10-12 weeks were used; the percentage of patients in complete remission was 44%, 34%, and 24% after 1, 2, and 10 years, respectively. More than 90% of all relapses occurred within 2 years and no patient relapsed after 5 years in remission. Patients with FRNS had a significantly higher remission rate than patients with SDNS (54% versus 17% after 5 years)[19].

Steroid-resistant Nephrotic Syndrome:

Immunosuppressant agents should be used in all SRNS children. Bhimmaet al.[20] reported a retrospective study at King Edward VIII Hospital, Durban, South Africa, during the period 1976–June 2004. Two hundred and twenty-three children with idiopathic SRNS were enrolled, among which 116 were Indian children, 73 (62.9%) had a course of prednisone and oral cyclophosphamide therapy, 32 (43.8%) achieved complete remission. In total, 61 (52.6%) Indian children responded to a course of prednisone and oral cyclophosphamide treatment. Of the 23 black children who received prednisone and oral cyclophosphamide, 2 (8.7%) initially responded but subsequently relapsed. Patients with minimal-change NS were more likely to go into complete remission using prednisone and oral cyclophosphamide (66.6%), compared to those with FSGS (40.9%), proliferative disease (13.3%) or those with indeterminate histology (25.0%); Fifty (27.3%) patients received oral steroid and cyclophosphamide; 117 (63.9%) others who failed this treatment received pulse doses of intravenous methylprednisolone and oral cyclophosphamide, 10 (5.5%) received pulses of intravenous methylprednisolone and cyclophosphamide in combination with oral steroids (4 of these patients had failed pulse doses of methylprednisolone and oral cyclophosphamide) and 6 (3.3%) received oral cyclosporin. Initially all patients were given oral prednisone (2 mg/kg, maximum 60 mg) for 6 weeks followed by the same dose on alternate days for another 6 weeks and reduced to none over 2.5 months.

Failure to respond was taken as steroid resistance. Second line treatment included low-dose oral prednisone (0.1–0.3 mg/kg) given on alternate days with a daily dose of oral cyclophosphamide (2–3 mg/kg) for 8–12 weeks. Black children were more likely to be treated with intensive therapy because of failure to respond to oral steroids and cyclophosphamide compared to Indian children 84 (84.8%) vs. 49 (58.3%). Another retrospective study, since 1990, all children suffering from SRNS, 16 girls and 14 boys, in La Paz Children's Hospital in Madrid, were treated under a protocol of MP pulses (30 mg/kg, maximum 1 g, diluted in 50–100 ml of solution with 5% glucose during a period of 2 h to 4 h) in conjunction with orally administered prednisone (2mg/kg, alternate days) were included. At the beginning six pulses were administered on alternate days, followed by a weekly pulse for 2 months, a pulse every 2 weeks for 2 months, a monthly pulse for 8 months, and a pulse every 2 months over the next 6 months. After the completion of the pulse programme, the oral dose of prednisone was reduced progressively and was suspended after 6–18 months; if a relapse was noted after the frequency of pulses had been diminished; oral treatment with cyclophosphamide (2–3 mg/kg/day for 8–12 weeks) was added together with weekly pulses. Total NS remission was achieved in 22 patients (73.3%): ten patients only with MP pulses and 12 by the addition of cyclophosphamide (CP). Partial response was achieved in three children and no response in five[3].

Frequently-relapsing Idiopathic Nephrotic Syndrome:

A prospective study was conducted with total of 51 children with either FR or SD INS, of these 22 was FR and 29 were SD. The patients were given oral prednisolone 60mg/m²/day for 2 weeks or until they had been in remission for 3 days, and they were then given 40mg/m² on alternate days for 4 weeks tapering off over the next 4 weeks. IVCP was started in a dose of 500mg/m²/month for 6 months after achieving a steroid induced remission. The drug was dissolved in 300 ml of 5% dextrose and infusion over 3 hour. FR group 15(67.5%) patients achieved a prolonged remission, 4(18%) improved and became IFR, while another 3(13.6%) patients remained FR despite IVCP therapy. In the SD group 12(41%) patients achieved a prolonged remission, 9(31%) improved to IFR status 5(17%) turned FR and 3(10%) remained SD despite IVCP. After a mean follow up of 27+/_21 months after the last dose of IVCP, of the 51 patients 27(51%) achieved sustained remission, 13(25%) became IFR, 8(16%) were FR while 3(6%) remained SD. The number of children in FR group who achieved a sustained remission (15/22) was similar to that in the SD group (12/29)[21].

Side effects of Cyclophosphamide:

The incidence of side effects was higher with OCP than IVCP. Alopecia was more common in the OCP group and reversed on completion of therapy in both groups. Leukopenia was also more common in the OCP group[6]. Minor side effects included weight gain, hypertension, abdominal pain from possible gastric erosions; mild hair loss and bluish discoloration of the nails were also noted during treatment. More serious adverse effects, possibly related to treatment, included severe infections septicaemia and chickenpox and

end-stage renal failure that underwent dialysis was also noted[20].

Is Biopsy required prior to Cyclophosphamide therapy?

Biopsy whether should be done or not in INS children prior to cyclophosphamide therapy remains controversial, however, most pediatric nephrologists consider that it is usually not necessary. In a study renal biopsy in 51 children with FRSSNS was performed prior to cyclophosphamide therapy, no correlation between pre-biopsy course and histology and post cyclophosphamide course was noted, steroid sensitivity rather than histology is determinant of prognosis, frequency of relapse alone is not indication of biopsy[22]. Stadermann et al. [23] documented their study that 85 children with FRSSNS/SDSSNS, biopsy prior to eight week cyclophosphamide was done and concluded that no biopsy is required prior to cytotoxic therapy in uncomplicated SSNS. Another study conducted shows biopsy is usually not necessary in patients with frequent relapses or steroid dependence before starting treatment with levamisole, cyclophosphamide or MMF[24]. In another study biopsy of 18 patients with SDSSNS followed by 12 week cyclophosphamide with or without steroid, histology showed MCNS in 14 and MCNS + IgM in 4 cases with no influence on treatment and concluded that biopsy is not required prior to cyclophosphamide[25].

CONCLUSION

The best way to treat children with INS who do not respond after at least 4-6 weeks of oral prednisone administration is not clear. Many immunosuppressive drugs have been suggested; cyclophosphamide has been the drug of choice for first line of treatment. Both oral and IVCP has been used for treatment. In older children period of remission is prolonged in comparison of younger children; which shows age as a significant factor for prolonged remission. IVCP is an effective form of therapy for SD INS patients. IVCP has less or no side effect in comparison to oral cyclophosphamide. The patients receiving IVCP has a significant improvement in steroid response categories from SD to sustained remission, infrequent relapse, and frequent relapse. Biopsy is not mandatory prior cyclophosphamide.

CONFERENCES

1. Gulati S, Kher V, Sharma R K, et al. Steroid response pattern in Indian children with nephrotic syndrome. *Acta Paediatr Scand*, 1994, 83(5):530-533.
2. Skrzypczyk P, Panczyk-Tomaszewska M, et al. Long-term outcomes in idiopathic nephrotic syndrome: from childhood to adulthood. *Clin Nephrol*, 2014, 81(3):166-173
3. Peña A, Bravo J, Melgosa M, et al. Steroid-resistant nephrotic syndrome: long-term evolution after sequential therapy. *Pediatr Nephrol*, 2007, 22(11): 1875-1880.
4. Tejani A, Nicastri AD, Sen D, et al. Long-term evaluation of children with nephrotic syndrome and

focal segmental glomerular sclerosis. *Nephron*,1983, 35(4): 225-231.

5. Mendoza SA, Reznik VM, Griswold WR, et al. Treatment of steroid-resistant focal segmental glomerulosclerosis with pulse methylprednisolone and alkylating agents. *Pediatr Nephrol*,1990, 4(4): 303-307.
6. Prasad N, Gulati S, Sharma, RK et al. Pulse cyclophosphamide therapy in steroid dependent nephrotic syndrome. *Pediatr Nephrol*, 2004, 19(5) :494-498.
7. Tejani A. Morphological transition in minimal change nephrotic syndrome. *Nephron*, 1985, 39(3): 157-159.
8. Esfahani ST, Madani A, Asgharian F. Clinical course and outcome of children with steroid sensitive nephrotic syndrome. *Pediatr Nephro*, 2011, 26(7): 1089–1093.
9. Azib S, Macher MA, Kwon T. Cyclophosphamide in steroid-dependent nephrotic syndrome. *Pediatr Nephrol*, 2011, 26(6): 927-932.
10. Hodson EM, Willis NS, Craig JC. Non-corticosteroid treatment for nephrotic syndrome in children. *Cochrane Database Syst Rev* 2008, 23(1):CD002290.
11. Latta K, von Schnakenburg C, Ehrich JH. A meta-analysis of cytotoxic treatment for frequently relapsing nephrotic syndrome in children. 2001, *Pediatr Nephrol* 16(3): 271–282.
12. Takeda A, Ohgushi H, Niimura F, et al. Long-term effects of immunosuppressants in steroid-dependent nephrotic syndrome. *Pediatr Nephrol*,1998, 12(9): 746-750.
13. McCrory WW, Shibuya M, Lu WH, et al. Therapeutic and toxic effects observed with different dosage programs of cyclophosphamide in treatment of steroid-responsive but frequently relapsing nephrotic syndrome. *J Pediatr*, 1973, 82(4): 614-618.
14. Gulati A, Sinha A, Gupta A et al. Treatment with tacrolimus and prednisolone is preferable to intravenous cyclophosphamide as the initial therapy for children with steroid-resistant nephrotic syndrome. *Kidney Int.* 2012, 82(10):1130-1135.
15. Etteldorf JN, West CD, Pitcock JA, et al. Gonadal function, testicular histology, and meiosis following cyclophosphamide therapy in patients with nephrotic syndrome. *J Pediatr*, 1976, 88(2): 206-212.
16. Cameron JS, Chantler C, Ogg CS, et al. Long term stability of remission in nephrotic syndrome after treatment with cyclophosphamide. *Br Med J*,1974, 4(5935):7-11.
17. Chen SY, Wu CY, Tsai IJ, et al. Treatment course of steroid-dependent nephrotic syndrome:

Emphasized on treatment effect. 2010, *Nephrology* 15(3):336–339.

18. Vester U, Kranz B, Zimmermann S, et al. Cyclophosphamide in steroid-sensitive nephrotic syndrome: outcome and outlook. 2003, *Pediatr Nephrol* 18(7):661–664.
19. Bhimma R, Adhikari M, Asharam K. Steroid-resistant nephrotic syndrome: the influence of race on cyclophosphamide sensitivity. 2006, *Pediatr Nephrol* 21(12):1847–1853.
20. Gulathi S, Pokhariyal S, Sharma RK, et al. Pulse cyclophosphamide therapy in frequently relapsing nephrotic syndrome. *Nephrol dial transplant*, 2001, 16(10): 2013-2017.
21. Webb NJ, Lewis MA, Iqbal J, et al. Childhood steroid sensitive nephrotic syndrome: does the histology matter? *Am J Kidney Dis*, 1996, 27(4): 484-488.
22. Stadermann MB, Lilien MR, van de Kar NC, et al. Is biopsy required prior to cyclophosphamide in steroid-sensitive nephrotic syndrome? *Clin Nephrol*, 2003, 60(5): 315-317.
23. Bagga A. Revised guidelines for management of steroid-sensitive nephrotic syndrome. *Indian J Nephrol*. 2008, 18(1):31-39.
24. Skalova S, Podhola M, Geier P, et al. Renal biopsy in children with steroid-dependent nephrotic syndrome. *Bratisl Lek Listy*, 2009, 110(10): 647-649.